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Ready Mix Concrete

Compression Test Results of Cubic (15*15*15)Concrete Specimens. E §-203/2003-7-2

Client: G ! describtion of sample cube 15x15x15
Project gl Ada i el 7o Cement conten 300 kg/m3
Item FAT oV Al Llu a Specified Strength 250 kg/m2
Date of Casting 21/03/2024 Date of Cracking 28/03/2024
Specimen Reference 1 2 3 4 5 6
Age Of Test days 7
Shape of Specimen Cube
Weigh (g) 8236 8258 8289
Density (Ton/m3) 2.44 2.45 2.46
Failure Load ( KN) 545 548 554
Comp . Strength (kg /cm2) 246.9 248.2 251.0
Average 28 days 248.7
percentage 99.5
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Ready Mix Concrete

{ompression Teat Results of Cable (15*°15% ) 5)Conarete Speslmens FSinisionnt}

Client : It ! deseribition of sample tinhie I'.-l'.-—-IT_--
Projedt dag 2 ala el ]l Ay Coment conten 10 b fim )
Item P eV gls s b Specified Strength 250 hg/mi
Date of Casting 2070072024 Date of Cracking LTIV PR
Specimen Reference 1 7 3 1 ] L
Age Of Test days !
Shape of Spedimen { nbe
Welgh(g) B281 R210 nIK1
Density (Ton/m1) 2.45 2.44 2.4%
Fallure Load ( KN ) 542 549 5%9
Comp . Strength (kg /cm2 ) 245.5 248.7 253.2
Average 20 days 249.2
percentage 99.7
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Ready Mix Concerete
Compression Test Hesults ol ( ahic (1515 1) Concrete Specimens LS 20u2008.7-2
Client ! Wi ! describtion of sample cube 15 15=15
I'roject A 0 ads palt J Al Ay g Cement conten 200 Jeg /it
Item FAY eV A Al sk Spectiied Strength 250 I/
Date of Casting 21/03/2024 Date of Cracking 20/0°8/2024
Specimen Reference 1 2 3 q 5 6
Ape Of Test days 7
Shape of Specimen Cube
Welgh () 1222 8243 8269
Density (Ton/m3) 2.a4 2.44 2.45
Fallure Load ( KN) 545 542 538
Comp . Strength (kg / em2 ) 246.9 245.5 241.7
Average 28 days 245.4
percentage 98.2
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Ready Mix Concrete

Compression Test Results of Cubic (15*15%15)Concrete Specimens. E §-203/2003-7-2

Client: I 5568 ) describtion of sample cube 15x15x15
Project ) ) Als pall J 5220 F Cement conten 300 kg/m3
Item raTge eV Anle Al i Specified Strength 250 kg/m2
Date of Casting 21/03/2024 Date of Cracking 18/04/2024
Specimen Reference 1 2 3 4 5 6
Age Of Test days 28
Shape of Specimen Cube
Weigh (g) 8259 8265 8279
Density (Ton/m3) 2.45 2.45 2.45
Failure Load (KN) 550 559 574
Comp . Strength (kg / cm2 ) 249.2 253.2 260.0
Average 28 days 254.1
percentage 101.7
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Ready Mix Concrete

Compression Test Results of Cubic (15%15%15)Concrete Specimens. £ 5-203/2003-7-2

Client: S S ) describtion of sample cube 15215%15
Project o) N ada 00 J 3l Cement conten 300 kg/m3
Item FAY4 oV dple Ll 2 Specified Strength 250 kg/m2
Date of Casting 21/03/2024 Date of Cracking 18/04/2024
Specimen Reference 1 2 3 4 5 6
Age Of Test days 28
Shape of Specimen Cube
Weigh (g) 8257 8257 8288
Density (Ton/m3) 2.45 2.45 2.46
Failure Load (KN) 573 551 577
Comp . Strength (kg /cm2) 259.6 249.6 261.4
Average 28 days 256.9
percentage 102.7
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Compression Test Results of Cubic (15*15*1
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Ready Mix Concrete

»

A1 ™)

5)Concrete Specimens. E §-203/2003-7-2

Eng.Ehab nabil

Client : O 68 Sl describtion of sample cube 15x15x15
Project A I Al 300 g Cement conten 300 kg/m3
Item YATHIVY 4 Al i Specified Strength 250 kg/m2
Date of Casting 12/03/2024 Date of Cracking 19/03/2024
\ Specimen Reference 1 2 3 q 5 6
Age Of Test days 7
Shape of Specimen Cube
Weigh (g) 8236 8241 8294
Density (Ton/m3) 2.44 2.44 2.46
Failure Load (KN) 571 561 546
{ Comp. Strength (kg /cm2) 258.7 254.1 247.3
Average 28 days 253.4
percentage 101.4
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Ready Mix Concrete

Compression Test Results of Cubic (15*15*15)Concrete Specimens. E $-203/2003-7-2

Client: i8S describtion of sample cube 15%15x15
Project a1 Ada palt 3 E Cement conten 300 kg/m3
Item FATHIVY dgile Al jd Specified Strength 250 kg/m2
Date of Casting 12/03/2024 Date of Cracking 19/03/2024
j
1 2 3 4 5 6
specimen Reference
7
of Test days
___—_M— Cube
Snape of specime
8247 8265 8248
weigh (g)
/ r .44
—sity (100 /m3) 2.44 2.45 2.4
lure Load (KN) 541 562 532
su-ength (kg /cm2) 245.1 254.6 241.0
/;::::; 28 days 246.9
o
percentage 98.8
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Compression Test Results of Cubic (15*15*15)Concrete Specimens. E $-203/2003-7-2
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Ready Mix Concrete

Client: LT PPCe] describtion of sample cube 15x15x15
Project dagh I Al yall J 3 E Cement conten 300 kg/m3
Item ATV e Al a Specified Strength 250 kg/m2
Date of Casting 12/03/2024 Date of Cracking 19/03/2024
2 3 4 5 6
Specimen Reference 1
7
e Of Test days
Ag - Cube
Sshape of specimen
8215 8294 8261
weigh (2)
2.43 2.46 2.45
pensity (Ton/m3)
512 532 564
Failure Load (KN)
emz) | 2319 241.0 255.5
242,
Average 28 days 42.8
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Ready Mix Concrete

Compression Test Results of Cubic (15*15*15)Concrete Specimens. E §-203/2003-7-2

Client: ) 368 ol describtion of sample cube 15x15x15
Project Ayl Jl Ada yall Qo F Cement conten 300 kg/m3
Item TATHIVY Ao dilu A Specified Strength 250 kg/m2
Date of Casting 12/03/2024 Date of Cracking 09/04/2024
Specimen Reference 1 2 3 4 5 6
Age Of Test days 28
Shape of Specimen Cube
Weigh (g) 8241 8235 8271
Density (Ton/m3) 2.44 2.44 2.45
Failure Load (KN) 558 574 587
Comp . Strength ( kg / cm2) 252.8 260.0 265.9
Average 28 days 259.6
percentage 103.8
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Compression Test Results of Cubic (15*15*15)Concrete Specimens. ES-203/2003-7-2

S-S o>
U ISLIIY s

Ready Mix Concrete

Client: i s gl describtion of sample cube 15x15x15
Project Aag) 0 Al pall 3N 2 Cement conten 300 kg/m3
Item FAT IV dasle dile 3 Specified Strength 250 kg/m2
Date of Casting 12/03/2024 Date of Cracking 09/04/2024
Specimen Reference 1 2 3 4 5 6
Age Of Test days 28
Shape of Specimen Cube
Weigh (g) 8241 8265 8233
Density (Ton/m3) 2.44 2.45 2.44
Failure Load (KN) 567 578 573
Comp . Strength (kg / cm2) 256.9 261.8 259.6
Average 28 days 259.4
percentage 103.8
Remarks

..................................................................................................................

Jara
uu.(.w .,.UJ‘gS

Qc Manager

Eng.Ehab nabil

D)

URLITYMIA ¢

PEACALIE AP NS

CamScanner = oo &> guaall


https://v3.camscanner.com/user/download

ST i<

LRy Ve

Ready Mix Concrete

Compression Test Results of Cubic (15*15*15)Concrete Specimens. E 5-203/2003-7-2

Client: 15 S Ll describtion of sample cube 15x15x15
Project Ay Al pall Jaall F Cement conten 300 kg/m3
Item TAYHIVY dpdle Alu i Specified Strength 250 kg/m2
Date of Casting 12/03/2024 Date of Cracking 09/04/2024
Specimen Reference 1 2 3 4 5 6
Age Of Test days 28
Shape of Specimen Cube
Weigh (g) 8241 8265 8278
Density (Ton/m3) 2.44 2.45 2.45
Failure Load (KN ) 587 589 588
Comp . Strength (kg /cm2) 265.9 266.8 266.4
Average 28 days 266.4
percentage 106.5
Remarks
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Electrical Express Train (High Speed-Rail) Project
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Electrical Express Train (High Speed-Rail) Project
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Electrical Express Train (High Speed-Rail) Project
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